¢

— 21045-3 RING, RETAINING 'C' (.187 DIA) FEED FINGER PIN 145 | | 454220-1 CAP, HOUSING 59 |
Z 21017 -2. SCR DRIVE (#2% .19) PATE 1D 1441 | 454485-1 HOUSING 58
| - 5-21028-1 PIN, SLOT SPR(.125 DIA X .50) ADJ ROD 143| — 6926551 VALVE RBSS'Y 57
: i 4-21028-0 PIN, SLOT SPR(.093 DIA X.75) STR G PLATE 142 ~ 24042-2 VALVE, SHUT -OFF 56
_ PRESS RAM - 1-21030-1 PIN, DOWEL (.187 DIA X .50) LEVER 141 | — . 240624-1 PIN, FEED FINGER 55
s5)(58 FRAME FP!EE?ESSF) — 1-21030-6 PIN, DOWEL (.187 DIA X 1.25) HOUSING 140 | - 691499-1 SPRING, FEED FINGER 54
” 131 - 21024-5 WASHER, LOCK (NO 10) LUB ASSY 139 § ¢ 4610621 FINGER, FEED A55'Y /\ | 53
) 21024-5 WASHER, LOCK (NO 10) STRIP GUIDE ADJ BLOCK 138 | ) 694433-9 FEED PHWL . 52
—n 21024-5 WASHER, LOCK (NO 10) ADJ PLATE 137 22304 NIPPLE, HEX 51
| 2 21024-5 WASHER, LOCK (NO 10) FEED GUIDE ROD 136 | / 22374 VALVE. Qe EXHAUST 50
5 2 2i024.3 WASHER, LOCK (NO ) FRONT STRIP GUIDE 135 | 1 2-2/002-9 _ BOLT, CRIMPER 49
3 1 21024-4 WASHER, LOCK (NO 8) FEED FINGER 134 CAM FEED STROKE | 48
2 MG 3 — 21024-4 WASHER, LOCK (NO 8) DEPRESSOR 133] 9= BE3-& ELBOW, TUBING V8 NPT | a7
E A 1 21024-4 WASHER, LOCK (NO 8) STRIPPER 132 | — 459456-1 APPLICATOR, BASIC (SUB ASSY) 26
g (REF) — 21899-4 WASHER, FLAT (5/16 DIA) SCREW ADJ @B 1 690191-1 PLUG. NYLON %5
¢ PRE-FEED POST-FEED — 21899-2 WASHER, FLAT (NO 10) LUB ASSY 130 1 455673-1 RAM 24
@ " " — 21018-5 NUT, HEX MACH (6-32) HOLDDOWN 129 | 1 690125-1 WASHER, LAMINATED a3
2 %g STROKE 1% STROKE ~ 210185 NUT, HEX MACH (6-32) FEED ADJ 178 |1 6901241 WASHER, RAM 22
g (REF) / 2/1018-6 MUT, HEX MACH (8-32) DRAG 127 L DISC, SPACER 41
0 V4 — 22353-8 126 | 2 23241-6 BALL, STEEL 40
= " ASE56T—— 125 | 2 690170-1 SPRING, COMPRESSION 39
1 21009:2 124 | | £90142-1 DISC, INSULATION 38
] 2/1022-2 NUT, HEX Lock (B-32) DRAG 123 1 4-692155-7 DISC, WIRE 37
— £-237/5-5 SCR, RD HD MACH (6-32 X 1.50) FEED ADJ 122 | 1 22480-5 WASHER, SPRING 36
] 1-2/899-3 WA SHER, FLAT (w0 8) DRAG 121§ 1 690212-1 POST, RAM 35
- 2-21002-9 SCR, BUT HD SKT CAP (10-32 X.75) DRAG 120 SUPPORT, TERMINAL 34
1 22733-8 SCR, BUT HD SKT CAP (8-32X.38) (LOC-WEL)ANVIL | 119 | | 455675-1 PLATE, BASE 33
4 2-21002-9 SCR, BUT HD SKT CAP (10-32 X.75) CAP usf 1 690432-3 SCREW, ADJUSTMENT 32
3 2 -2273%-8 | SCR, BUT HD SKT CAP (1/4-20 X .42) HOUSING 117 | ) 23238~ | QMK DISCONNECT 31
i 2.21002-7 SCR, BUT HD SKT CAP (10-32 X .50) SGADJBLOCK [116 | | 455689-1 BLOCK, STRIP GUIDE ADJ 30
4 2.21002-/ SCR, BUT HD SKT CAP (8-32 X .23) SHEAR 115 1 B14388-1. PLATE, STRIP GUIDE 29
2 1-21002-6 SCR, BUT HD SKT CAP (4-32 X.25) R STRIP GUIDE 114 SPACER, FRONT SHEAR DEPRESSOR 28
) 46/264 -1 PLATE 1D 13| 1 2-2228])-3 SPRING, DRAG 27
2 2-21000-] SCR, S K.7 HD SKT CAP (6-32 X. £2) Syepr 112 1 22354-8 | STUD DRAG " 26
— 3-21000-4 SCR, SKT HD CAP (10-32 X .38) LUBRICATORASSY |111| 1 387650-5 DRAG, STOCK 25
2 23030-/ SCR, SKT HD CAP (6-32 X.25) (LOC-WEL)CPDISC [110}| 1 \-460462-\ GUIDE STRIP (REAR) 24
SCR, SKT HD CAP(6-32X ) REAR SHEAR PLATE w9 | 1 ]-46046/-] GUIDE, STRIP (FRONT) 23
e 3-2/000-0 SCR, SKT HD CAP (8-32 X/.0)) DEPRESSOR 108 18,060 27319-4 | TUBWG, POLYFLO /4 DA A\ | 22
/ 2-22603-0 SCR, HEX HD MACH (8-32 X .31) FEED FINGER 107 ] - 4-22284-9 SPRING, FEED RETURN 21
2 1-21000-9 SCR, SKT HD CAP (4-322 X .38) F STRIP GUIDE 106 ARM,STRIPPER 20
1 2-21000-7 SCR, SKT HD CAP (8-32 X .50) STRIPPER 105 | 1 T 691353-1 STRIPPER 19
2 4-2100Q-2 SCR, SKT HD CAP (10-32 X1.75) FEED 255°Y 104 HOLDER, TERMINAL 18
- 3-21000-6 SCR, SKT HD CAP (10-32 X .62) FEED ADJ BLOCK 103 GUARD, CHIP (REAR) 17
] 3-21000-4 SCR, SKT HD CAP (10-32 X .38) SG ADJ BLOCK 102 GUARD, CHIP (FRONT) 16
~ 3.21000-4 SCR, SKT HD CAP (10-32 X .38) PIVOT BLOCK 101 PLATE, SHEAR (REAR) B | 5
et 462.992.-4 GUARD ASS'Y. Al 791 | 807941/ PLATE., SHEAR (REAR) 14
— 1-465184.0 LUBRICATOR ASSY 78 SHEAR, FLOAT (REAR) B | 13
OIL, LUBRICATING 77 | — 5.22280-0 SPRING, SHEAR 12
.- ONLY THE ITEMS WITH QUAN- | 459610-3 MOUNT , FEED BRACKET 76 | — 690461-1 STOP, SHEAR 11
TITIES SPECIFIED ON PARTS / 461065-2 AIR FEED ASSY 75 HOLDER, SHEAR (FRONT) 10
LIST ARE USED ON THIS APP- / 46/690-3 SPACER, AIR FEED 74 SHEAR, FLOAT (FRONT) [ ] 9
LICATOR, | PLATE,STRIP GUIDE COVER 73| 1 454055-2 ANVIL | 8
2 690603-1 SPRING, ASSIST 721 | 5-24064/-8 | SPACER, DEPRESSOR (REAR) o 7
/2 USED IN PLACE OF ITEM 38 WHEN — 690517-1 SPACER 71 | §o07942-] BLRADE, SHERAR .~ )
INSULATION CRIMP IS NOT USED. — 22594.8 NUT, HEX 70 | | §0794¢3-/ BLADE, SHEAR 5
. — 240628-1 PLATE, ADJUSTMENT 69 | | £38009-] SPACER, TUBULAR, INS CRIMPER 4 |
/A-GUARD MUST MUST BE IN PLACE — 240626-1 SHAFT, PIVOT 68 § | 3-456/34-6 | CRIMPER, INSULATION .
WHEN OPERATING APPLICATOR IN - 240633-1 BUSHING 67 1 | 455888-7 | SPACER, CRIMPER |2
AMP-0-LECTRIC PRESS. ' — 455680-1 LEVER. INTERMEDIATE 66 | 1 2-456 406 - | CRIMPER, WIRE - B 1
— 240629-1 BLOCK, PIVOT 65 1 arv PART NO DESCRIPTION ITEM
AQTY IN INCHES  TOL £.25 — 240632-2 SCREW, ADJUSTMENT FEED ROD 64 —
— 240659-3 PIN, CAM ROLLER 63 CRIMPING DATA APPLICATOR WILL APPLY
KEY: —_ 240658-1 ROLLER, CAM 62 | PADLTR [CRIMP HEIGHT|] WIRE SIZE STRW,U?_%NGTH 63361
: — 454398-2 ROD, FEED 61 A L0856 /8 R
Bll-RECOMMENDED SPARE PARTS — 454178-1 GUIDE, FEED ROD 60 B 052 20 ——
j g QTY PART NO DESCRIPTION nEM c , 050 e e
2l D NoT | USED D —
E g A‘LUBR'CATE DA“.Y US‘NG NO 20 RE MARKS NO REV CRIMP SIZE TYPE FEED APPL INST
Hi WIRE N7;
% : MACHINE OIL. TO APPLY TERMINAL INSUL. . /52'0 ; /280 Al 30¢0
gl & Ao nE WIRE RANGE T [INSULATION RANGE] PRESS NO
| & REASE LIGHTLY ; . i -
@ MACHINE PART NO MACH SERIAL No DISTRIBUTION e Lo oice 8244004
; A cul AT Rssy CUSTOMER NAME APPL SERIAL NO ORIGINAL LEAD MAKER
; ADDRESS PURCHASE ORDER CUSTOMER COPY AIR FEED |
f ey =NG APP FIELD ENG COPY
"4596374 11210
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